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KUBOI'INK CO.,LTD.

2-11-23 HIGASHIMAZATO HIGASHINARI-KU OSAKA-SHI OSAKA JAPAN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE APPLICANT AS:
UTOYYIVEREICLYRESh, BEICRDo>THRRBETLELE:

SAMPLE NAME . HI ACE Ink Series

CLIENT REF.NO

SAMPLE RECEIVED :2020/11/30

TESTING DATE : 2020/11/30 TO 2020/12/08

TEST REQUESTED :  SELECTED TEST(S) AS REQUESTED BY CLIENT.

SHEAE SMEBIFBEDERIZEVET,

TEST METHOD(S) : WITH REFERENCE TO LATEST EDITION OF IEC62321 FOR RoHS 10 SUBSTANCES.
SAE OTHER CHEMICALS WERE TESTED BY EACH APPROPRIATE METHOD.

RoHS101E D D #T IR EFTARDIEC62321F S MBLELT =,
FRUNDIEEHEIC OV TR EN T NICRBE LR A ETHIETVEL,

TEST RESULT(S) . PLEASE REFER TO THE NEXT PAGE(S).
SRR UTOR—CETSRBENET,

AL X [F

Fumitaka Maruyama / Quality Officer
Central Chemical Laboratory
SGS Japan Inc.

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http:/www.sgs.com. Attention is drawn
to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the samples(s) tested.
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TEST RESULT(S)

TTEM(S) UNIT _ RESULT METHOD INST./PLACE _ MDL |
CADMIUM(Cd) me/ke N.D. IEC62321-5: 2013 ICP-OES 2
LEAD(Pb) mg/kg N.D. IEC62321-5: 2013 ICP-OES 2
MERCURY(Hg) mg/kg N.D. IEC62321-4: 2013+AMD1: 2017 ICP-OES 2
CHROMIUM(Cr) mg/kg N.D. IEC62321-5: 2013/EPA3052 ICP-OES 2
Polybrominated biphenyls(PBBs)

Monobromobiphenyl mg/kg N.D. 5
Dibromobiphenyl mg/kg N.D. 5
Tribromobiphenyl mg/ke N.D. 5
Tetrabromobiphenyl mg/kg N.D. 5
Pentabromobiphenyl me/kg N.D. . 5
Hexabromobiphenyl me/kg N.D. IEC62321-6: 2015 SOAMS 5
Heptabromobiphenyl meg/ke N.D. 5
Octabromobiphenyl mg/kg N.D. 5
Nonabromobiphenyl mg/kg N.D. 5
Decabromobiphenyl! mg/ke N.D. 5
Polybrominated diphenyl ethers(PBDEs)

Monobromodiphenyl ether mg/kg N.D. 5
Dibromodiphenyl ether mg/kg N.D. 5
Tribromodiphenyl ether mg/kg N.D. 5
Tetrabromodiphenyl ether mg/kg N.D. 5
Pentabromodiphenyl ether mg/ke N.D. . 5
Hexabromodiphenyl ether me/ke N.D. IEGb2aZ1-%: 2013 GG/Ma 5
Heptabromodiphenyl ether mg/kg N.D. 5
Octabromodiphenyl ether me/kg N.D. 5
Nonabromodiphenyl ether me/ke N.D. 5
Decabromodiphenyl ether mg/ke N.D. 5
PHTHALATES
DIBUTYL PHTHALATE(DBP) me/keg N.D. IEC62321-8: 2017 GC/MS 50
DI(2-ETHYLHEXYL) PHTHALATE(DEHP) me/ke N.D. IEC62321-8: 2017 GC/MS 50
BUTYLBENZYL PHTHALATE(BBP) meg/ke N.D. IEC62321-8: 2017 GC/MS 50
DIISOBUTYL PHTHALATE(DIBP) meg/kg N.D. IEC62321-8: 2017 GC/MS 50

NOTES: mg/kg = ppm, N.D. = Not Detected, INST. = INSTRUMENT, MDL = Method Detection Limit
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S#70—Fv—bk MEASUREMENT FLOW CHART
NEESRALEBICE VTR EREL M BLTLVET,

The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.
2)Cd, Pb, Hg, Cr, Cr(VI]), PBB/PBDE

S#HrIE L E Name of the person in charge of measurement: fFJIl 5= Ryohei Fukawa
) HTE{EE Name of the person responsible for measurement: X& EH3E Mayumi Otani

| DT 1424 - F L Cutting=Preparation |
Cd, Pb, Hg, Cr cr(vD PBB/PBDE
\ 4 v v
T T= 7=
Sample measurement Sample measurement Sample measurement
\ 4 \ 4 \ 4
#ER/ BRRICKZE/ MBHHE 5 _ ARAEHRE
(HNO,, HCI, HF%E) 7):;:,:” tt.ﬁﬁi'@!ﬁ/l.%ﬂﬁT't.‘;é?m Solvent extraction
Decomposition under closed/ open system rac |oln y/aba.ll.ne Solutton;an
(HNO,, HCI, HF, etc.) solvent/ boiling water
v v v
[ 538 Filtration | B - 5B BiE-HR
Cooling*Filtration Concentration=Dilution
\ 4 v
Bk BB v
Solution Residue
I IVAILADK FIN-pHR R
v Add diphenylcarbazide*
FILAY) ARk pH adjustment
Alkali fusion

v v v v v

| ICP-OES, ICP-MS, AAS | | uUv/VviIS | | GC/MS |
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S Hr70—Fv—k MEASUREMENT FLOW CHART

1) #7484 Name of the person in charge of measurement: ffJIl 52 Ryohei Fukawa
D HTE{EE Name of the person responsible for measurement: K& EH3E Mayumi Otani

ZHIBTRT) - . ) )
PH'II:HAL?I'ESD HhyT42% - F#{iF Cutting=Preparation
v

T2 Sample measurement

v
AR Solvent extraction

v
BH5-# IR Concentration*Dilution

GC/MS
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SAMPLE IMAGE
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